
Assemble tables only as described in this 
guide.  All fasteners must be tightened 
securely and checked regularly.  Failure to 
do so could cause instability and injury.

!
CAUTION

Bookmark, Metro, Lexington

Tools Required:
Phillips head screwdriver
5/16 wrench

Hardware Included:

5/16-18 x 1” Bolts

Tools Required:
•	 Phillips screwdriver
•	 5/16 wrench

Step 1:
Place table top upside down on a clean padded surface. Attach leg plates (with attached legs) to table 
using the 5/16-18 x 1” bolts. If installing optional aprons, do not completely tighten bolts and see Step 2. 
If no apron is being installed, tighten bolts now. 

Step 2:
Align apron between the legs on the table. The holes in the leg plate are oversized to allow you to position 
the leg and apron. Position the face of the apron just behind the leg edge radius and attach with the #8 x 
1-1/4” screws. Finish tightening bolts from Step 1.

Mounting plates are 
pre-attached to legs

#8 x 1-1/4” screws

Occasional Tables
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